Crankcase for PIAGGIO MP3 ie LT Touring 2011
 
(1)  CM1566040A
CRANKCASE ASSEMBLY CAT.1
(1)  CM1566040B
CRANKCASE ASSEMBLY CAT.2
(1)  CM1566040C
CRANKCASE ASSEMBLY CAT.3
(1)  CM1566040D
CRANKCASE ASSEMBLY CAT.4
 
(2)  B015959
CIRCLIP 25X26,9X1,2
SPRING RING (12X26,9X1,2)
 
(3)  006652
SNAP RING
 
(4)  B015957
LOCATING DOWEL
REFERENCE DOWEL
 
(5)  B015433
PLUG M12X1,5X11
TAPER THREADED PLUG
 
(6)  B015956
PIN D.9,5 H=15
REFERENCE PLUG (D9.5, H15)
 
(7)  484034
NOZZLE
 
(8)  484993
LOCATING DOWEL
 
(9)  83018R
RADIAL BALL BEARING 15X42X13
DEEP GROOVE BALL BEARING 15.42.13
 
(10)  825233
BEARING 52X25X15
 
(11)  873931
GASKET RING 40X25X7
 
(12)  82656R
BEARING 20X42X1
 
(13)  82660R
BEARING D20X52X15
 
(14)  1A003080
STUD BOLT M10X1.25X51 Part information
 
(15)  873932
GASKET RING 35X47X7
 
(16)  825597
PIN 11,8X10
 
(17)  1A003631R
STUD BOLT
CYLINDER STUD
Part information
 
(17)  1A003631R
STUD BOLT
CYLINDER STUD
Part information
 
(18)  833701
RADIAL BALL BEARING 20X47X14 Part information
 
(19)  872909
HALF CRANKCASE GASKET
 
(20)  B016762
SCREW W/ FLANGE M6X65
 
(21)  832130
COMPLETE OIL LEVEL DIPSTICK
 
(22)  827085
GASKET RING 14,43X9,19X2,62
 
(23)  825649
NOZZLE
 
(25)  1A002618
BRACKET
 
(27)  825597
PIN 11,8X10
Part number Description
# 1
CM1566025001
CRANKCASE ASSEMBLY CAT.1 Contact
# 1
CM1566025002
CRANKCASE ASSEMBLY CAT.2 Contact
# 1
CM1566025003
CRANKCASE ASSEMBLY CAT.3 Contact
# 1
CM1566025004
CRANKCASE ASSEMBLY CAT.4 Contact
# 2
000674
B015959
CIRCLIP 25X26, 9X1, 2
SPRING RING (12X26, 9X1, 2)
# 3
006652
SNAP RING
# 4
478115
B015957
LOCATING DOWEL
REFERENCE DOWEL
# 5
411311
B015433
PLUG M12X1, 5X11
TAPER THREADED PLUG
# 6
239388
B015956
PIN D.9, 5 H=15
REFERENCE PLUG (D9.5, H15)
# 7
484034
NOZZLE
# 8
484993
LOCATING DOWEL
# 9
485912
83018R
RADIAL BALL BEARING 15X42X13
DEEP GROOVE BALL BEARING 15.42.13
# 10
825233
BEARING 52X25X15
# 11
873931
GASKET RING 40X25X7
# 12
82656R
BEARING 20X42X1
# 13
82660R
BEARING D20X52X15
# 14
877282
1A003080
STUD BOLT M10X1.25X51
# 15
873932
GASKET RING 35X47X7
# 16
825597
PIN 11, 8X10
# 17
877281
1A003631R
STUD BOLT
CYLINDER STUD
# 18
833701
RADIAL BALL BEARING 20X47X14
# 19
872909
HALF CRANKCASE GASKET
# 20
828909
B016762
SCREW W/ FLANGE M6X65
# 21
832130
COMPLETE OIL LEVEL DIPSTICK
# 22
827085
GASKET RING 14, 43X9, 19X2, 62
# 23
825649
NOZZLE
# 25
834911
1A002618
BRACKET
# 27
825597
PIN 11, 8X10
Here are all the parts relating to the Crankcase of your MP3 2011. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...